

Certificate of Testing

Customer Details:	Certificate Number:	T200003
ECVA Ltd 2 Holkham Road Orton Southgate Peterborough PE2 6TE	Report Date:	07/06/18
	Test Date:	07/06/18
	Test Type:	Destruction

Reference No or Identification No	Description of Item Tested	Qty Tested	Load Applied at Break Point	Comments
113341	Stainless Steel Tautliner Buckle	1	1395kg	

CERTIFIED THAT THE ABOVE IS A CORRECT RECORD OF THE TESTS PERFORMED AS SHOWN ABOVE ON BEHALF OF THE COMPANY.

SIGNED: *Yoav Arkin*

7th June 2016

The above test was carried out on machinery calibrated in accordance with ISO 7500-1:2004.